M COURTYARD'

Steel Fire Pit

Item #: 227788
Model #: SRFP2822

Assembly Instructions & User's Manual

&

Questions, problems, missing parts? Before returning to your retailer, call our customer
service department at 1-866-814-0585, 8 a.m. - 8 p.m., EST, Monday - Friday.
Email :customerservice@shinerichgroup.com

1



A Safety Information

WARNING:

FOR OUTDOOR USE ONLY.

Do not use the firepit indoors. Carbon monoxide fumes, due to lack of ventilation, can cause
death.

Do not use gasoline or kerosene to start fires in the firepit. Keep all flammable liquids away from
the firepit.

This unit is designed to burn charcoal and untreated wood only. Fill the bottom of the bow! with
sand until the surface of sand is 0.2 inches below the grid.

Do not use under or on combustible structures/surfaces including wooden decks.

Use protective gloves and long-handled tools with this firepit.

Dispose of packaging materials properly.

Keep children away from hot firepit.

Firepit remains very hot for a period of time after using.

Be sure firepit is cool before attempting to move it.

The handles of the tools may become hot during and after use. The firepit should be placed no
closer than 24 in. from walls during use.

CAUTION: Assemble the firepit on a non-abrasive surface.

CALIFORNIA PROPOSITION 65 WARNING

This product can expose you to chemicals including carbon monoxide, which is known to the State
of California to cause birth defects or other reproductive harm. For more information,
go to www.P65Warnings.ca.gov.



Package Contents

T -
o R

) m'o'c‘? £
XN
RN
AU _ D)
Xl XXX o
© hre- L | =
|| R
BER INF IR
N R0
RS
XA
QOXXOOAA”




Part |Description Quantity Part |Description Quantity
A | Chimney cap 1 pc J Right leg tube 1 pc
B | Top bowl 1 pc K |Axle 1 pc
C |Screen 3 pcs L |Wheel 2 pcs
D |Doorframe 1 pc M |[Handle 1 pc
E [Slide rail 1 pc N |Utube 1 pc
F | Sliding door 1 pc O | Fixing plate 2 pcs
G |Charcoal grid 1 pc P |Poker 1 pc
H Bottom bowl 1 pc Q | Vertical bracket 4 pcs
| |Left leg tube 1pc

Tools Required (Not included):

1 Adjustable open end wrench /
2 Screwdriver / | |\
= &P

Hardware List

Please check the contents of the packaging to ensure all parts are included.

Part Description Quantity Picture
AA M6 x 40 bolt 2 pcs

BB M6 nut 23 pcs ©
CC D10 x 33 pin bush 2 pcs

DD M8 stop nut 2 pcs

EE M6 x 15 bolt 8 pcs

FE M6 x 12 bolt 13 pcs

GG D16 washer 6 pcs

HH M5 nut 2 pcs

I M5x 10 bolt 1pc

JJ Paper washer 2 pcs




Assembly Instructions

Choose a level location for assembly. Remove all parts from the packaging, and check for
missing parts.

1

Connect U tube (N) to left leg tube (l)
and right leg tube (J) with (2)

M6 x 40 bolts (AA) and (2) M6 nuts (BB).
Then take axle (K) through into

two holes of leg tubes assembly.

Hardware Used

2

Fix two wheels (L) into axle (K) with (2)
D10 x 33 pin bushes (CC) and (2) M8
stop nuts (DD).

Hardware Used

@ Dpiox33pinbush T x2

@ M8 stop nut @ X2

(6)]



Assembly Instructions

Choose a level location for assembly. Remove all parts from the packaging, and check for
missing parts.

3

Attach the bottom bowl (H) to legs
assembly with (4) M6 x 15 bolts (EE),
(2) fixing plates (O) and (4) M6

nuts (BB).

Hardware Used
M6 nut ‘ X4
@ w6 x15bott Omm x4

4

Attach handle (M) to the bottom
bowl (H) with (2) M6 x 12 bolts (FF),
(2) D16 washers (GG), (2) paper
washers (JJ), (2) D16 washers (GG)
and (2) M6 nuts (BB).

Hardware Used

M6 nut $ x 2
@ e x 12 bolt fmm  x2
@ raper washer @ X2
@@ D16 washer (0) x4




Assembly Instructions

Choose a level location for assembly. Remove all parts from the packaging, and check for
missing parts.

s El

Place charcoal grid (G) into bottom bowl (H).

: a

Connect two screens (C) with (1) vertical
bracket (Q), (4) M6 x 12 bolts (FF) and
(4) M6 nuts (BB).

Hardware Used
® M6 nut ® 44 S m—
- ’o,w o e “o,?, - @
@ M6 x 12 bolt J@))))))))))))))) x 4 “‘Qmw
’o’o o o n"‘ "?
: "“020“ 0 ‘0“0?0?’ )




Assembly Instructions

Choose a level location for assembly. Remove all parts from the packaging, and check for

missing parts.

7

Connect doorframe (D) and another screen
(C) with (1) vertical bracket (Q), (3)

M6 x 12 bolts (FF) and (3) M6 nuts (BB).
Then attach slide rail (E) to upper-left hole
on screen (C) and upper-right hole on
vertical bracket (Q) with (1) M5 x 10 bolt (1)
as illustrated.

Hardware Used

& x3
ﬁ M6 x 12 bolt X 3
Q M5 x 10 bolt x 1

Connect screen assembly, doorframe
assembly and slide rail (E) with (4)

M6 x 15 bolts (EE) and (4) M6 x12 bolts (FF)
and (8) M6 nuts (BB).

Hardware Used

El2) M6 nut “‘v’ x 8
X4
X4

R R 23
R

AR

ARG
RN
AN
AL

i LN e
7l M E

e




Assembly Instructions

Choose a level location for assembly. Remove all parts from the packaging, and check for

missing parts.

R [T
o
Al
Nl

9
A

Settle screen assembly into bottom
bowl (H).

XAAX

10
Hang the sliding door (F) onto slide rail (E)
of screen assembly.

TR TR E
N )
QOO | {150 [RARX
e

e ,
e es — 75
’Ofofo?zm'f'agmw.m?&foﬂl%w R
==
KRR




Assembly Instructions

Choose a level location for assembly. Remove all parts from the packaging, and check for

missing parts.

11

Fix chimney cap (A) onto top bowl (B)
with (2) pre-assembled bolts, (2) D16
washers (GG) and (2) M5 nuts (HH).

Hardware Used

@ D16 washer @ X2
@ M5 nut ‘ X2

12

Place top bowl assembly onto screen
assembly. Clip bracket into slot on the

top bowl edge.

¢

=

X
)

2:"1 L
w\y‘,:,:,:,:,:,:,o,:,:,m» o

:‘n‘
0
o

T A e IS
e

iR
LGN
ol “0‘0‘020“0‘0’034

00 | 1957
QR

s HAA‘AM’A’A’A YAAYAS
1 |

&1

1=

10



Care and Maintenance

Inspecting

Inspect this firepit on a regular basis to ensure product safety and longer product life.
DO NOT attempt to inspect this outdoor firepit until the fire is COMPLETELY out and cooled down.

® Check handles to make sure they are secure.
® Check components for any signs of damage or rust.
¢ [f any component is damaged, do not operate until repairs are made.

Cleaning

Clean this outdoor firepit on a regular basis to promote safer use and longer product life.

Note: After repeated use, the finish may discolor slightly.

DO NOT attempt to clean this outdoor firepit until the fire is COMPLETELY out and cooled down.
DO NOT use oven cleaner or abrasive cleaners as they will damage this product.

DO NOT clean any part of this outdoor firepit in a self-cleaning oven as it may damage this finish.

Wipe exterior surfaces with a mild dishwashing detergent or baking soda.

For stubborn surfaces use a citrus-based degreaser and a nylon scrubbing brush.
Rinse clean with water.

Remove built-up creosote from components with a chimney cleaning product.

Storage
DO NOT move or store this outdoor firepit until the fire is COMPLETELY out and cooled down.

e Once the fire is out, coals are cold and outdoor firepit is cool to touch, remove ashes and
properly dispose.
® Store assembled in a location away from children and pets.

Note: If you do not use a cover, store this outdoor firepit in a dry location to maximize product life.

11



Warranty Information

1 YEAR LIMITED WARRANTY

This product is warranted for 1 year against any defects in material and
workmanship. If defective, the product will be repaired or replaced free of charge.
Simply provide proof of purchase and return the product to your place of purchase.
Normal wear or damage due to abuse, mishandling, or unauthorized repairs is not
covered. The warranty does not apply to accessories. This warranty gives you specific
legal rights and you may have other rights which vary from state to state.

GARANTIA LIMITADA DE 1 ANO

Este producto esta garantizado por 1 aflo contra cualquier defecto de
materiales y de mano de obra. Si estd defectuoso, el producto serd reparado o
reemplazado de forma gratuita. Basta con proporcionar el comprobante de
compra y devolver a su lugar de compra. El desgaste normal o dafos causados
por mal uso o manejo, o reparaciones no autorizadas no estan cubiertos. Esta
garantia le otorga derechos legales especificos y usted puede tener otros
derechos que varian de estado a estado.

Manufactured for and distributed ~ Fabricado para y distribuido por
by True Value® Company la empresa True Value® Company
Chicago, IL 60631-3505 Chicago, IL 60631-3505

©2019 True Value Company ©2019 True Value Company

Four Seasons Courtyard® Four Seasons Courtyard®
is a trademark of the es una marca comercial de
True Value Company True Value Company
Made in China Hecho en China

Need help?

call our toll free number at:
1 (866)-814-0585

e-mail us at:
Customerservice@S hinerichgroup.com

12





